THROTTLE INSTALL

- = f\

H

o
\

e

10,11,12,13
14

NN
(=7 13)]

o~

3
27

NO. PART NO. QTY. DESCRIPTION NO. PART NO. QTY. DESCRIPTION
1 6-184-991362 1 Bracket - Engine
Throttle + See further breakdown in this group
3 7-372-990226 1 Slave Cylinder
4 7045406 1 Screw M12 x 20 Long
5 7067216 1 Spring Washer M12
6 7045203 4 Screw M8 x 20 Long
7 7066537 4 Washer Plain M8
8 7067215 4 Washer Spring M8
10 7045102 2 Screw M6 x 20 Long
11 7066536 2 Washer Plain M6
12 7067214 2 Washr Spring M6
13 7069102 2 Nut M6
14 6-768-990146 1 Throttle Link Rod
15 7-768-990043 1 Rod End
25 7069103 1 Nut Nyloc M6
26 7069106 1 Locknut M6 6-898-990039
27 7-443-991109 1 Elbow Adaptor %" x %" Issue No. 04



